

XXXXXXXXXXXXXXXXXXXXXXXX



Product Details

Model	SGBX15061910
Brand	XXXXXXXX
Material	XXXXXXXXXXXX XXXXXXXXXX
Dimensions	1. 5XXXXXXXXXXXXXXXXXXXX XXXXXXXXXXXXXXXXXXXX2. 15
Weight	XXXXXXXXXXXXXXXXXXXX72pcs
Quantity	501,000,000
Color	XXXXXXXXXXXXXXXXXXXX35
Usage	30XXXXXXXXT / TXXXXXXXXXXXXXXXXXXXX B / L
Shipping	XXXXXXXXXXXXXXXXXXXXExpressXXXXXXXXXXXXXXXXXXXX
Features	<ol style="list-style-type: none"> 1. XXXXXXXXXXXXXXX 2. XXXXXXXXXXXXXXX 3. XXXXXXXXXXXXXXX 4. XXXLFGBFDA CA65
Specifications	<ol style="list-style-type: none"> 1. XXXXXXXXXXXXXXX 2. .ANYXXXXXXXXXXXXXXXXXXXX 3. XXXXXXXXXXXXXXX 4. XXXXXXXXXXXXXXX 5. XXXXXXXXXXXXXXX



More Product Pictures



Machine pressed



SGS
Test Report No.: G2H0140621053CD-01 Date: Jun 24, 2014 Page 1 of 4

SHENZHEN SUNNYGLASSWARE CO., LTD.
FMS01-503, BUXIN COMMERCIAL BUILDING, YON LAD, LUOHU DISTRICT, SHENZHEN,
GUANGDONG, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description	: DECORATOR GLASS
Buyer	: DPM FRAGRANCE
Country of Destination	: U.S.A
Test Performed	: Selected test(s) as requested by applicant
Sample Receiving Date	: Jun 11, 2014
Test Performing Date	: Jun 11, 2014 to Jun 16, 2014
1 Result(s)	: For further details, please refer to the following page(s)


[Similar Products Link](#)



□□□□□



□□□□



□□□□□□□□

Office & Sample Room



Factory Show





Order Guide



